
SHEET FEEDER TYPE 810
( A 4 5 3 )  



1. Auto Feeder I (A453) . . . . . . . . . . . . . . . . . ....... . . . . . . . . . . . . . ............................................... ● 2

2. Auto Feeder II (A453) . . . . . . . . . . . . . . . . . . . . . . . . ● . . . . . . . . . . . ● . . . . . . . . . . . . . . . . . ......................... 4

3. Auto Feeder Ill (A453) . ........... ✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎✎ .  .  .  .  .  .  .  .  .  .  . 6

4. Paper Feeder Unit Harness(A453) . . . ......... ● . . . . . . . .... . . . . . . . . . . . . ● . . . . . . . . . . . . . . . 8

5. Decal & Document (A453) ● . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ......... . . . . . . . ...... . . . ......... 10
Parts Index . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ..... ● . . . . . . . . . . . . . . ......... . . 00 .00....0 . . . . . . . . . . . . . . . . . . . . 13



1. AUTO FEEDER 1 (A453) February 01,’90



1. AUTO FEEDER I (A453) February 01,’90

No.

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

Index
No.

71

72

73

74

75

76

77

78

79

80

81

82

83

84

85

86

87

Parts No.

A453 1250

A453 1243

A453 1310

A453 2570

AA06 3086

AA14 5084

A453 2602

A453 2603

A453 2605

A453 2612

A453 2613

A453 2791

A453 2792

A453 2793

A453 5340

AA14 5085

AG05 0028

A453 2796

A453 2799

A453 2806

A453 2807

5413 1882

A453 2810

A453 5370

A453 2867

AA14 3129

A453 2858

AA06 3088

AF02 0108

A453 2861

5205 2697

A453 2881

5201 1796

5215 2713

AA14 3132

Parts No.

50560509

A453 1265

A453 1268

A453 3025

AA14 3076

A453 2794

5203 3127

A453 1341

AA14 3220

A453 3007

A453 2662

A453 1360

A453 1377

A453 1345

A453 1365

A453 1352

A453 1355

Description

Left Cover

Right Cover

Decal

Side Plate Bracket

Spring - Release Lever

Lock Shaft - Front Cover

Left Lock Bracket

Left Release Lever

Lock Release Knob

Right Lock Bracket

Right Release Lever

Lever Bracket

Switch Bracket

Actuator - Safety Switch

Micro Switch

Separation Lever Shaft

Separation Knob

Gear - 19Z

Pick-off Actuator

Pick-off Rack

Rack Bracket

Stepped Screw

Spring Plate

Grounding wire - Paper Feed Tray

Front Cover

Shoulder Screw - Front Cover

Mylar Seal - 20x20

Spring - Paper Feed Roller

Paper Feed Roller - Middle

Outer Guide Plate

Bushing - Upper Registration Roller

Bottom Plate

Stepped Screw - M4

Bottom Plate Pad

Shoulder Screw - Paper Feed

Description

Q’ty Per
Assembly

1

1

1

2

2

2

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

2

1

2

1

1

2

1

2

2

2

Q’ty Per
Assembly

1
1
1
1

1

1

1

1

2

1

2

2

1

1

1

1

index Parts No. Description
Q’ty Per

no. Assembly

36 A453 3121 Paper Feed Tray 1

37 A453 2901 Left Side Fence 1

38 A453 2902 Felt Seal - 75x106 1

39 A453 2903 Felt Seal - 7x75 2

40 A453 2906 Right Side Fence 1

41 A453 2907 Felt Seal - 75x106 1

42 A453 2911 Side Fence Bracket 2

43 A453 2912 Felt Seal - 15x74 2

44 AA06 0168 Spring - Paper Feed Tray 2

45 A453 2917 Left Frame - Paper Feed Tray 1

46 A453 2920 Left Release Lever 1

47 A453 2921 Left Spring Plate 1

48 AA14 8146 Arm Shaft 2

49 A453 2926 Left Arm 1

50 A453 2932 Right Frame - Paper Feed Tray 1

51 A453 2935 Right Release Lever 1

52 A453 2936 Right Spring Plate 1

53 A453 2941 Right Arm 1

54 AF01 7003 End Fence 2

55 A453 2955 Knob Screw - End Fence 6

56 A453 2961 Left Stopper - Paper Feed Roller 1

57 A453 2962 Right Stopper - Paper Feed Roller 1

58 A453 2950 Paper Feed Tray 1

59 A453 2970 End Fence 1

60 A453 2972 Pin - End Fence 2

61 AA13 0031 Lock Roller 2

62 A453 2981 Left Lock Guide 1

63 A453 2991 Right Lock Guide 1

64 AA06 3089 Spring - Paper Feed 2

65 A453 2997 Connector - Paper Feed Unit 1

66 A453 5320 Cassette Relay Harness 1

67 5446 5832 Connector Guide Pin 2

68 A453 3005 Bracket - Cassette Relay Harness 1

69 A453 3011 Safety Switch Bracket 1

70 A453 5330 Safety Switch Relay Harness 1

Index Parts No. Description
Q’ty Per

No. Assembly

101 0313 00606 Philips Pan Head Screw - M3x6

102 0720 0040Z Retaining Ring - M4

103 0252 O080B Screw - M2x8

104 0314 O060B Philips Pan Head Screw - M4x6

105 0574 0040E Hexagon Headless Set Screw - M4x4

106 0720 0060Z Retaining Ring - M6

107 0705 0040C Toothed Washer - M4

108 0951 3006B Philips Screw With Flat Washer - M3x6

109 0314 0140B Philips Pan Head Screw - M4x14

110 0705 0030C Toothed Washer - M3

111 0314 0160B Philips Pan Head Screw - M4x16

112 0710 00408 Hexagon Nut - M4

113 0344 0060F Philips Truss Head Screw - M4x6

114 0313 0160B Philips Pan Head Screw - M3x16

115 1204 0795 Microswitch

116 0710 0050B Hexagon Nut - M5

117 0807 4083 Washer 5mm

3



2. AUTO FEEDER II (A453) February 01,’90

23-44 -



2. AUTO FEEDER II (A453)

1
2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

Parts No.

A453 1230

A453 5350

A453 2555

A453 2573

AA16 1038

A453 2575

A453 2571

AA14 3045

A453 2576

A453 2577

AB03 0091

A453 2581

A453 2590

AA14 3130

AA14 5082

A453 2565

AA14 8145

A453 2621

A453 1330

A453 2625

AG05 1036

A453 2631

5413 1882

5205 5251

AA04 3035

A453 2671

AB04 2002

AB04 3002

AB04 4002

A453 2688

ABO1 3354

A453 2676

5304 1639

A453 2686

AA06 0180

Description

Inner Cover

Grounding Wire - Bottom Cover

Left Side Plate

Left Bracket - Rubber Pad

Rubber Pad - Paper Feed

Spring Plate - Paper Feed

Arm Stopper

Stud

Connector Bracket

Harness Bracket

Pulley - 22Z

Pulley Bracket

Gear/Pulley - 36/45Z

Shoulder Screw - Roller Guide

Stud - Side Plate Bracket

Right Side Plate

Pressure Lever Shaft

Right Bracket - Rubber Pad

Decal - Lock Release

Bracket - Release Lock Lever

Lock Release Grip - Paper Feed
Release Lock Lever

Stepped Screw

L.E.D Sensor Type - T

Timing Belt - 190XL

Gear - 33Z

Clutch Sleeve - Paper Feed

Spring Clutch Sleeve

Spring Clutch

Pulley - 49Z

Gear - 34Z

Idler Shaft Arm

Bushing - 8nTn

Pulley - 43Z

Spring - SP Clutch Paul

Q’ty Per
Assembly

1

1

1

1

2

1

1

1

1

1

1

1

2

2

2

1

1

1

1

1

1

1

3

1

1

1

2

2

2

1

1

1

6

1

1

Index Parts No. Description Q’ty Per
No ● Assembly

71 AB03 0092 Pulley - 22Z 2

72 A453 2840 Guide Roller Bracket 2

73 A453 2845 Inner Guide Plate 1

74 A453 5310 Paper Feed Unit Harness 1

75 A453 3020 Grounding Wire Cover - Paper Feed 1

76 A453 2678 Support Plate 1

77 A453 2679 Bracket - Support Plate 1

78 AA15 1432 Seal - 10x215 2

79 A453 3007 Mylar Seal - 20x20 2

101 0720 0040Z Retaining Ring - M4

102 0710 0060B Hexagon Nut - M6

103 1105 0087 clamp

104 0314 0060B Philips Pan Head Screw - M4x6

105 0313 0060B Philips Pan Head Screw - M3x6

106 0315 0080B Philips Pan Head Screw - M5x8

107 0314 O1OOB Philips Pan Head Screw - M4x1O

108 0574 0040E Hexagon Headless Set Screw - M4x4

109 0720 0060Z Retaining Ring - M6

110 0805 3270 Ball Bearing - 8x16x5rMI

111 0720 0025Z Retaining Ring - M2.5

112 0313 0040B Philips Pan Head Screw - M3x4

113 0720 0080Z Retaining Ring - M8

114 0708 0050B Washer - M5

115 0720 0030Z Retaining Ring - M3

116 0951 4006B Philips Screw With Flat Washer - M4x6

+
Index
No.

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

Parts No.

A453 2691

5415 2875

A409 1153

A453 2687

A453 2696

AB04 5004

52082672

A453 2702

5428 5090

5894 2229

AA14 5083

A453 2706

A453 2707

A453 2765

A453 2770

A453 2772

A453 2778

5053 0223

A453 2781

A453 2784

AA06 0170

AA06 0171

AA06 3090

AA14 5086

A453 2786

AA06 0169

AA13 2060

A453 2826

A453 2828

A453 2825

5053 0419

A453 2835

5443 2668

AA04 3036

AA14 0220

Parts No.

Description

Side Plate Bracket - Left

Spring Anchor

Spring - Inverter Guide Plate

Solenoid Bracket

Solenoid - Paper Feed

Spring Clutch Pawl

Spring - Solenoid Release

Solenoid Stopper

Toner Supply Solenoid

Solenoid Pin

Shaft - Pick-off Paul

Solenoid Bracket

Spring Clutch Lever

Middle Stay - Friction Pad

Side Stay - Friction Pad

Guide Plate

Pressure Arm - Bottom Plate

Bushing - 8riTn

Pressure Lever - Bottom Plate

Support Plate

Spring - Bottom Plate

Spring - Bottom Plate

Spring - Pressure Lever Pin

Pin - Pressure Lever

Pressure Lever

Spring - Lock Lever

Collar - Lock Lever

Left Lock Lever

Right Lock Lever

Release Lock Joint

Bushing - lotnn

Shield Plate - Paper End

Bushing

Timing Belt - 201XL

Guide Roller Shaft

Description

Q’ty Per
Assembly

1
1
1

1

2

1
1

1
1
1
1
1
2

1

1

.2

1

1

1
1

1

2

1

1

1

2

1
2

1

Q’ty Per
Assembly

5



3. AUTO FEEDER Ill (A453) February 01,’90

6



3. AUTO FEEDER Ill (A453) February 01,’90

1
2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

—

No.—

101

102

103

104

105

106

I 07

108

109

110

111

112

113

114

115

Parts No.

A453 2640

A453 2650

5304 1639

A453 2656

A453 2660

5918 5722

AA14 0223

AF03 1007

AF02 0110

5414 3327

A453 2711

A453 2713

A453 2716

AA14 3139

A453 2717

A453 2720

AA14 0221

ABO1 1056

A453 2727

A453 2728

A453 2729

A453 2730

A453 2735

A453 2731

A453 2732

AA14 0218

AA13 2112

AA15 0177

AF03 3001

AF03 3002

A453 2742

A453 2771

AA13 2109

AA06 3138

AA13 2061

Parts No.

0314 O060B

0951 3006B

0313 O1OOE

0720 0060Z

0720 0070Z

0720 0100Z

0574 0040E

0313 0060B

0314 0080B

0313 0040B

0720 0080Z

0720 0030Z

1105 0032

1105 0089

0314 0140B

Description

Paper Feed Roller Stay

Left Bracket - Paper Feed Roller

Bushing - 8mm

Right Bracket - Paper Feed Roller

Front Cover Stopper

Photosensor

Shaft - Paper Feed Roller

Paper Feed Roller

Transport Roller

Ball Bearing - Fusing and Invertor

Front Stay

Adjusting Plate

Pressure Arm

Shoulder Screw - Pressure Arm

Pressure Lever

Support Plate - Pressure Arm

Separation Roller Shaft

Gear - 20Z

Bracket - Transport Shaft

Support Plate - Lower Stay

Left Bracket

Right Bracket

Lower Stay

Left Support Plate

Right Support Plate

Shaft - Friction Pad

Spacer - Pad Arm

Mylar Seal - Friction Pad

Friction Pad - Separation

Friction Pad - Swan

Friction Pad Ass’y

Pad Arm

Spacer - Friction Pad

Pressure Spring

Collar

Q’ty Per
Assembly

1

1

3

1

2

1

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

2

2

4

2

1

?

1

1

Q’ty Per
Assembly

Index Parts No. Description
Q’ty Per

No. Assembly

36 A453 2752 Sleeve - Friction Pad 1

37 A453 2756 Sleeve Bracket - Friction Pad 1

38 A453 2757 Spring Plate - Pressure Sleeve 1

39 A453 2760 Friction Pad Holder 1

40 A453 2761 Support Plate - Friction Pad 1

41 AA14 0222 Shaft - Bottom Tray 1

42 A453 2776 Middle Arm - Bottom Tray 1

43 A453 2777 Side Arm - Bottom Tray 2

44 5053 0223 Bushing - (km 1

45 AA14 0219 “Lock Lever Shaft 1

46 A453 2830 Lever - Paper End Sensor 1

47 5443 2668 Bushing 1

48 A023 5393 Grounding Hire 1

49 A453 2647 Clutch Bracket 1

50 A453 2658 Bracket - Paper End Sensor 1

51 5205 2865 Bushing - Paper Feed Roller 1

52 AA13 2103 Collar - Feed Roller 1

53 AA13 2108 Nut - Middle Pad 1

54 AA16 1054 Friction Pad Cushion 3

55 A453 2767 Spring Plate - Middle Pad 1

56 A453 2768 Spring Plate - Pad Arm 1

57 A453 2773 Friction Pad Ass’y - Middle 1

58 A453 2769 Spring Plate - Friction Pad 2

ndex Parts No. Description
Q’ty Per

3. Assembly

7



4. PAPER FEED UNIT HARNESS (A453)

I l l
105
106 (12P

8



4. PAPER FEED UNIT HARNESS (A453) February 01,’90

Index Parts No. Description Q’ty Per
No. Assembly

* A453 5310 Paper Feed Unit Harness 1

Index Parts No. Description Q’ty Per
No. Assembly

101 1100 0878 Connecting Cap

102 1100 1159 Socket - Mate-N-Lock

103 1100 1259 Socket - Mate-N-Lock

104 1100 1327 Contact

105 1100 1342 Terminal

106 1100 1346 Pin Contact

107 1102 1089 Connector - 3P

108 1102 1306 Connector - 3P

109 1102 1396 Connector - 2P

110 1102 1910 Connector - 2P

111 1102 4403 Connector - 10P

9



5. DECAL& DOCUMENT (A453) February 01,’90



5. DECAL& DOCUMENT (A453) February 01, ’90

1
2

3

4

5

6

7

8

9

10

11

11

11

11

Parts No.

A453 8615

A453 1330

A453 1341

A453 1310

A453 1360

A453 1377

A453 1345

A453 1365

A453 1352

A453 1355

A309 1322

A309 1314

A309 1334

A309 1342

Q’ty Per
Assembly

1

1

1

1

2

1

1

1

1

1

1

1

1

1

Parts No. Description Q’ty Per
Assembly

11



PARTS INDEX



February 01,’90

Parts No.

A453 1230

A453 1243

A453 1250

A453 1265

A453 1268

A453 1310

A453 1310

A453 1330

A453 1330

A453 1341

A453 1341

A453 1345

A453 1345

A453 1352

A453 1352

A453 1355

A453 1355

A453 1360

A453 1360

A453 1365

A453 1365

A453 1377

A453 1377

A453 2555

A453 2565

A453 2570

A453 2571

A453 2573

A453 2575

A453 2576

A453 2577

A453 2581

A453 2590

A453 2602

A453 2603

Description

Inner Cover

Right Cover

Left Cover

Rear Left Cover

Rear Right Cover

Decal

Decal

Decal - Lock Release

Decal - Lock Release

Paper Size Decal

Paper Size Decal

Decal - Removing Misfed Paper

Decal - Removing Misfed Paper

Decal - Separation Knob

Decal - Separation Knob

Decal - Paper Feed Selection

Decal - Paper Feed Selection

Decal - Side Fence .

Decal - Side Fence

Decal - Loading/Removing

Decal - Loading/Removing

Decal - Loading Paper

Decal - Loading Paper

Left Side Plate

Right Side Plate

Side Plate Bracket

Arm Stopper

Left Bracket - Rubber Pad

Spring Plate - Paper Feed

Connector Bracket

Harness Bracket

Pulley Bracket

Gear/Pulley - 36/452

Left Lock Bracket

Left Release Lever

Page and
Index No.

5- 1

3- 2

3- 1

3-72

3-73

3- 3

11- 4

5-19

11- 2

3-78

11- 3

3-84

11- 7

3-86

11- 9

3-87

11-10
3-82

11- 5

3-85

11- 8

3-83

11- 6

5- 3

5-16

3- 4

5- 7

5- 4

5- 6

5- 9

5-1o

5-12

5-13

3- 7

3- 8

Page andParts No. Description Index No.

A453 2605 Lock Release Knob 3-9

A453 2612 Right Lock Bracket 3-1o

A453 2613 Right Release Lever 3-11

A453 2621 Right Bracket - Rubber Pad 5-18

A453 2625 Bracket - Release Lock Lever 5-20

A453 2631 Release Lock Lever 5-22

A453 2640 Paper Feed Roller Stay 7- 1

A453 2647 Clutch Bracket 7-49

A453 2650 Left Bracket - Paper Feed Roller 7- 2

A453 2656 Right Bracket - Paper Feed Roller 7- 4

A453 2658 Bracket - Paper End Sensor 7-50

A453 2660 Front Cover Stopper 7- 5

A453 2662 Spacer 3-81

A453 2671 Gear - 33Z 5-26

A453 2676 Idler Shaft Arm 5-32

A453 2678 Support Plate 5-76

A453 2679 Bracket - Support Plate 5-77

A453 2686 Pulley - 43Z 5-34

A453 2687 Solenoid Bracket 5-39

A453 2688 Pulley - 492 5-30

A453 2691 Side Plate Bracket - Left 5-36

A453 2696 Solenoid - Paper Feed 5-40

A453 2702 Solenoid Stopper 5-43

A453 2706 Solenoid Bracket 5-47

A453 2707 Spring Clutch Lever 5-48

A453 2711 Front Stay 7-11

A453 2713 Adjusting Plate 7-12

A453 2716 Pressure Ann 7-13

A453 2717 Pressure Lever 7-15

A453 2720 Support Plate - Pressure Arm 7-16

A453 2727 Bracket - Transport Shaft 7-19

A453 2728 Support Plate - Lower Stay 7-20

A453 2729 Left Bracket 7-21

A453 2730 Right Bracket 7-22

A453 2731 Left Support Plate 7-24

14



February 01, ’90

Parts No.

A453 2732

A453 2735

A453 2742

A453 2752

A453 2756

A453 2757

A453 2760

A453 2761

A453 2765

A453 2767

A453 2768

A453 2769

A453 2770

A453 2771

A453 2772

A453 2773

A453 2776

A453 2777

A453 2778

A453 2781

A453 2784

A453 2786

A453 2791

A453 2792

A453 2793

A453 2794

A453 2796

A453 2799

A453 2806

A453 2807

A453 2810

A453 2825

A453 2826

A453 2828

A453 2830

D e s c r i p t i o n

R i g h t  S u p p o r t  P l a t e

L w e r  S t a y

F r i c t i o n  P a d  A s s ’ y

S l e e v e -  F r i c t i o n  P a d

S l e e v e  B r a c k e t -  F r i c t i o n  P a d

S p r i n g  P l a t e  - P r e s s u r e  S l e e v e

F r i c t i o n  P a d  H o l d e r

S u p p o r t  P l a t e  -  F r i c t i o n  P a d

M i d d l e  S t a y  -  F r i c t i o n  P a d

S p r i n g  P l a t e  -  M i d d l e  P a d

Spring Plate -  Pad Arm

S p r i n g  P l a t e  -  F r i c t i o n  P a d

S i d e  S t a y  - F r i c t i o n  P a d

Pad Arm

G u i d e  P l a t e

F r i c t i o n  P a d  A s s ’ y  -  M i d d l e

Middle Arm - Bottom Tray

Side Arm - Bottom Tray

Pressure Arm -  Bottom Plate

Pressure Lever - Bottom Plate

Support Plate

Pressure Lever

Lever Bracket

Switch Bracket

Actuator - Safety Switch

Switch Actuator Bracket

Gear - 19Z

Pick-off Actuator

Pick-off Rack

Rack Bracket

Spring Plate

Release Lock Joint

Left Lock Lever

Right Lock Lever

Lever - Paper End Sensor

Page and
Index No.

7 - 2 5

7 - 2 3

7-31

7 - 3 6

7 - 3 7

7 - 3 8

7 - 3 9

7 - 4 0

5 - 4 9

7 - 5 5

7 - 5 6

7 - 5 8

5 - 5 0

7-32

5-51

7-57

7 - 4 2

7-43

5 - 5 2

5-54

5-55

5 - 6 0

3-12

3 - 1 3

3-14

3 - 7 6

3 - 1 8

3 - 1 9

3 - 2 0

3-21

3 - 2 3

5-65

5-63

5-64

7-46

Parts No.

A453 2835

A453 2840

A453 2845

A453 2858

A453 2861

A453 2867

A453 2881

A453 2901

A453 2902

A453 2903

A453 2906

A453 2907

A453 2911

A453 2912

A453 2917

A453 2920

A453 2921

A453 2926

A453 2932

A453 2935

A453 2936

A453 2941

A453 2950

A453 2955

A453 2961

A453 2962

A453 2970

A453 2972

A453 2981

A453 2991

A453 2997

A453 3005

A453 3007

A453 3007

A453 3011

D e s c r i p t i o n

S h i e l d  P l a t e  - Paper End

G u i d e  R o l l e r  B r a c k e t

I n n e r  G u i d e  P l a t e

M y l a r  S e a l  -  2 0 x 2 0

O u t e r  G u i d e  P l a t e

F r o n t  C o v e r

B o t t o m  P l a t e

L e f t  S i d e  F e n c e

F e l t  S e a l  -  7 5 x 1 0 6

F e l t  S e a l  -  7 x 7 5

Right Side Fence

Felt Seal - 75x106

Side Fence Bracket

Felt Seal - 15x74

Left Frame - Paper Feed Tray

Left Release Lever

Left Spring Plate

L e f t  Arm

Right Frame - Paper Feed Tray

R i g h t  R e l e a s e  L e v e r

R i g h t  S p r i n g  P l a t e

Right Arm

Paper Feed Tray

Knob Screw - End Fence

Left Stopper - Paper Feed Roller

Right Stopper - Paper Feed Roller

End Fence

Pin - End Fence

Left Lock Guide

Right Lock Guide

Connector - Paper Feed Unit

Bracket - Cassette Relay Harness

Mylar Seal - 20x20

Mylar Seal - 20x20

S a f e t y  S w i t c h  B r a c k e t

Page and
Index No.

5 - 6 7

5 - 7 2

5 - 7 3

3-27

3 - 3 0

3-25

3-32

3-37

3 - 3 8

3 - 3 9

3 - 4 0

3-41

3 - 4 2

3-43

3 - 4 5

3 - 4 6

3 - 4 7

3-49

3 - 5 0

3-51

3 - 5 2

3-53

3 - 5 8

3 - 5 5

3-56

3 - 5 7

3 - 5 9

3-60

3-62

3-63

3-65

3 - 6 8

3 - 8 0

5 - 7 9

3 - 6 9

1 5



February 01,’90

Page and
Parts No. D e s c r i p t i o n Index No.

A453 3020 G r o u n d i n g  Uire Cover -  Paper Feed 5 - 7 5

A453 3025 Grounding Wire Cover 3 - 7 4

A453 3121 Paper Feed Tray 3 - 3 6

A453 5310 Paper Feed Unit  Harness 5 - 7 4

A453 5310 Paper Feed Unit  Harness 9- *

A453 5320 Cassette Relay Harness 3 - 6 6

A453 5330 Safety Switch Relay Harness 3 - 7 0

A453 5340 M i c r o  S w i t c h 3 - 1 5

A453 5350 G r o u n d i n g  Uire -  Bottom Cover 5-  2

A453 5370 Grounding Wire -  Paper Feed Tray 3 - 2 4

A453 8615 I n s t a l l a t i o n  P r o c e d u r e  - 5 Languages 11- 1

*

P a r t s  N o . D e s c r i p t i o n
Page and
Index No.

A023 5393 Grounding Hire 7 - 4 8

A309 1314 D e c a l  S e t -  AF -  French 11 -11

A309 1322 D e c a l  S e t -  AF -  German 11-11

A309 1334 D e c a l  S e t  -  A F  -  I t a l i a n 11-11

A309 1342 D e c a l  S e t -  AF -  Spanish 11-11

A409 1153 S p r i n g - Inverter  G u i d e  P l a t e 5 - 3 8

16



February 01, ’90

Page andParts No. Description Index No.

AA04 3035 Timing Belt - 19(3XL 5-25

AA04 3036 Timing Belt - 201XL 5-69

AA06 0168 Spring - Paper Feed Tray 3-44

AA06 0169 Spring - Lock Lever 5-61

AA06 0170 Spring - Bottom Plate 5-56

AA06 0171 Spring - Bottom Plate 5-57

AA06 0180 Spring - SP Clutch Pawl 5-35

AA06 3086 Spring - Release Lever 3- 5

AA06 3088 Spring - Paper Feed Roller 3-28

AA06 3089 Spring - Paper Feed 3-64

AA06 3090 Spring - Pressure Lever Pin 5-58

AA06 3138 Pressure Spring 7-34

AA13 0031 Lock Roller 3-61

AA13 2060 Collar - Lock Lever 5-62

AA13 2061 Collar 7-35

AA13 2103 Collar - Feed Roller 7-52

AA13 2108 Nut - Middle Pad 7-53

AA13 2109 Spacer - Friction Pad 7-33

AA13 2112 Spacer - Pad Ann 7-27

AA14 0218 Shaft - Friction Pad 7-26

AA14 0219 Lock Lever Shaft 7-45

AA14 0220 Guide Roller Shaft 5-70

AA14 0221 Separa~ion  Roller Shaft 7-17

M14 0222 Shaft - Bottom Tray 7-41

AA14 0223 Shaft - Paper Feed Roller 7- 7

M14 3045 Stud 5- 8

AA14 3076 Stepped Screw - M4 3-75

AA14 3129 Shoulder Screw - Front Cover 3-26

AA14 3130 Shoulder Screw - Roller Guide 5-14

AA14 3132 Shoulder Screw - Paper Feed 3-35

AA14 3139 Shoulder Screw - Pressure Arm 7-14

AA14 3220 Adjusting Screw - Lock Guide 3-79

AA14 5082 Stud - Side Plate Bracket 5-15

/Ul14  5083 Shaft - Pick-off Pawl 5-46

AA14 5084 Lock Shaft - Front Cover 3- 6

Page and
Parts No. Description Index No.

AA14 5085 Separation Lever Shaft 3-16

AA14 5086 Pin - Pressure Lever 5-59
AA14 8145 Pressure Lever Shaft 5-17

AA14 8146 Arm Shaft 3-48

/4415 0177 Mylar Seal - Friction Pad 7-28

AA15 1432 Seal - 10x215 5-78

AA16 1038 Rubber Pad - Paper Feed 5- 5

AA16 1054 Friction Pad Cushion 7-54

ABO1 1056 Gear - 20Z 7-18
ABO1 3354 Gear - 34Z 5-31

AB03 0091 Pulley- 22Z 5-11
AB03 0092 Pulley - 22Z 5-71

AB04 2002 Clutch Sleeve - Paper Feed 5-27

AB04 3002 Spring Clutch Sleeve 5-28

AB04 4002 Spring Clutch 5-29

AB04 5004 Spring Clutch Pawl 5-41

AFol 7003 End Fence 3-54

AF02 0108 Paper Feed Roller - Middle 3-29

AF02 0110 Transport Roller 7- 9

AF03 1007 Paper Feed Roller 7- 8

AF03 3001 Friction Pad - Separation 7-29

AF03 3002 Friction Pad - Swan 7-30

AG05 0028 Separation Knob 3-17

AG05 1036 Lock Release Grip - Paper Feed 5-21

17



February 01,’90

Parts No.

50530223

50530223

50530419

50560509

5201 1796

5203 3127

5205 2697

5205 2865

5205 5251

52082672

5215 2713

5304 1639

5304 1639

5413 1882

5413 1882

54143327

5415 2875

54285090

54432668

54432668

54465832

58942229

59185722

Description

Bushing - IJnn

Bushing - 8mn

Bushing - lomn

Nut Plate - Microswitch

Stepped Screw - M4

Toner End Spring

Bushing - Upper Registration Roller

Bushing - Paper Feed Roller

L.E.D Sensor Type - T

Spring - Solenoid Release

Bottom Plate Pad

Bushing - Gnrn

Bushing - 81nn

Stepped Screw

Stepped Screw

Ball Bearing - Fusing and Invertor

Spring Anchor

Toner Supply Solenoid

Bushing

Bushing

Connector Guide Pin

Solenoid Pin

Photosensor

Page and
Index No.

5-53

7-44

5-66

3-71

3-33

3-77

3-31

7-51

5-24

5-42

3-34

5-33

7- 3

3-22

5-23

7-1o

5-37

5-44

5-68

7-47

3-67

5-45

7- 6

Page andParts No. Description “Index No.

025200806 Screw - M2x8 3-103

0313 0040B Philips Pan Head Screw - M3x4 5-112

0313 0040B Philips Pan Head Screw - M3x4 7-110

031300608 Philips Pan Head Screw - M3x6 3-101

031300606 Philips Pan Head Screw - M3x6 5-105

0313 0060B Philips Pan Head Screw - M3x6 7-108

0313 O1OOB Philips Pan Head Screw - M3x1O 7-103

031301608 Philips Pan Head Screw - M3x16 3-114

0314 0060B Philips Pan Head Screw - M4x6 3-104

0314 0060B Philips Pan Head Screw - M4x6 5-104

0314 0060B Philips Pan Head Screw - M4x6 7-101

0314 0080B Philips Pan Head Screw - M4x8 7-109

031401008 Philips Pan Head Screw - M4x1O 5-107

0314 0140B Philips Pan Head Screw - M4x14 3-109

03140140B Philips Pan Head Screw - M4x14 7-115

0314 0160B Philips Pan Head Screw - M4x16 3-111

0315 0080B Philips Pan Head Screw - M5x8 5-106

0344 0060F Philips Truss Head Screw - M4x6 3-113

0574 0040E Hexagon Headless Set Screw - M4x4 3-105

0574 O040E Hexagon Headless Set Screw - M4x4 5-108

0574 0040E Hexagon Headless Set Screw - M4x4 7-107

0705 O030C Toothed Washer - M3 3-110

0705 O040C Toothed Washer - M4 3-107

0708 O050B Washer - M5 5-114

0710 0040B Hexagon Nut - M4 3-112

0710 O050B Hexagon Nut - M5 3-116

0710 O060B Hexagon Nut - M6 5-102

0720 O025Z Retaining Ring - M2.5 5-111

07200030Z Retaining Ripg - M3 5-115

0720 0030Z Retaining Ring - M3 7-112

0720 0040Z Retaining Ring - M4 3-102

0720 0040Z Retaining Ring - M4 5-101

0720 0060Z Retaining Ring - M6 3-106

0720 0060Z Retaining Ring - M6 5-109

0720 0060Z Retaining Ring - M6 7-104

18



February 01,’90

Parts No. D e s c r i p t i o n
Page and
Index No.

0720 O070Z R e t a i n i n g  R i n g  -  M7 7 -105

0720 O080Z R e t a i n i n g  R i n g  -  M8 5 -113

0720 O080Z R e t a i n i n g  R i n g  -  M8 7 -111

0720 O1OOZ Retain ing Ring -  M1O 7-106

0805 3270 Ball Bearing - 8x16x511111 5 - 1 1 0

0807 4083 Uasher 5mn 3-117

0951 30068 P h i l i p s  S c r e w  Uith  Flat Uasher  -  M 3 x 6 3 - 1 0 8

0951 30066 P h i l i p s  S c r e w  With Flat  Masher -  M3x6 7 -102

0951 4006B P h i l i p s  S c r e w  W i t h  F l a t  Uasher  - M4x6 5 -116

1 1 0 0 0 8 7 8 Connect ing Cap 9-101

1100 1159 Socket -  M a t e - N - L o c k 9 - 1 0 2

1100 1259 Socket -  M a t e - N - L o c k 9 -103

1100 1327 C o n t a c t 9 - 1 0 4

1100 1342 Terminal 9 - 1 0 5

1100 1346 P i n  C o n t a c t 9 - 1 0 6

1102 1089 Connector -  3P 9 -107

1102 1306 Connector -  3P 9 - 1 0 8

1102  1396 Connector -  2P 9 -109

1102 1910 Connector -  2P 9 - 1 1 0

1102 4403 Connector -  10P 9-111

1105 0032 Claw 7-113

1105 0087 Clamp 5-103

1105 0089 C a b l e  C l i p  -  11.51mI 7 -114

1204 0795 Microswitch 3-115

I

I

Parts No. D e s c r i p t i o n
Page and
Index No.

19


	1. AUTO FEEDER 1
	2. AUTO FEEDER II
	3. AUTO FEEDER Ill
	4. PAPER FEED UNIT HARNESS
	5. DECAL& DOCUMENT
	PARTS INDEX

